
P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

Chapter

1

Overview of Anaerobic Biotechnology

Samir Kumar Khanal

We are convinced . . . that socially compatible and environmentally sound economic develop-

ment is possible only by charting a course that makes full use of environmentally advantageous

technologies. By this, we mean technologies that utilize resources as efficiently as possible and

minimize environmental harm while increasing industrial productivity and improving quality

of life (United States National Research Council Committee, 1995).

1.1 Anaerobic Biotechnology and Bioenergy Recovery

Environmental pollution is one of the greatest challenges human beings face in the
[...]
of butanol fermentation and can also be recovered as a renewable energy.

1.6.1.4 Biodiesel Production from Biogas

The biogas generated during anaerobic digestion of organic waste can be converted
into liquid fuel—biodiesel. The biogas is first converted into liquid methanol
using a thermal catalytic process. Biodiesel or methyl ester is then produced by
transesterification of fats or oil with methanol in the presence of a base catalysis
(e.g., sodium or potassium hydroxide). Smithfield’s Circle Four Swine farm in
Southwestern, Utah, USA, is running two full-scale anaerobic digesters under
mesophilic condition. The biogas produced will be used for in situ methanol
production, which is currently under construction. The produced methanol will
be shipped to Texas for biodiesel production. Some of the important features of
biogas/biodiesel process are outlined in Box 1.2.

1.6.1.5 Electricity Generation Using Microbial Fuel Cell

An MFC is a device that directly converts biochemical energy stored in the carbo-
hydrate and other organic matter in wastewater into electricity. An MFC contains
two chambers, consisting of an anode and cathode similar to hydrogen fuel cell,



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

18 Anaerobic Biotechnology for Bioenergy Production

Box 1.2

Number of hogs: 144,000 head

Total feed flow rate: ∼872 m3/day (230,400 gal/day)

Hydraulic retention time: ∼30 days

Feed total solids content: ∼3–4%

Volatile solids destruction rate: 55–64%

Biogas production: ∼11,300–14,100 m3/day (400,000–500,000 ft3/day)

Methanol production potential: ∼15–19 m3/day (4,000–5,000 gal/day)

separated by a proton (cation) exchange membrane (PEM). The organic matter is
oxidized by anaerobic microbes in the anode chamber and electrons are released.
These electrons are then transferred to the anode (positively charged terminal) and
flowed to the cathode (negatively charged terminal) through a conductive material
such as a resistor or to an external load. The electrons in the cathode combine
with protons that diffuse through the PEM and oxygen (from air). The oxygen
is reduced to water. In the MFC, the driving force is the redox reaction of sub-
strates (wastewater) mediated by anaerobic microorganisms. Thus, MFC research
has a potential to treat the wastewater and produce electricity. MFC studies, how-
ever, have been mainly confined to the laboratory-scale level, and their full-scale
application is still on the far horizon.

1.6.2 Recovery of Value-Added Products

1.6.2.1 Recovery of Acetic Acid

Miller and Wolin (1995) reported production of high concentration of acetate
(0.33 M) from cellulose substrate by a coculture of cellulolytic bacterium and a
reductive acetogen that yields acetate from H2 and CO2. In a conventional anaer-
obic process, acetate is produced by homoacetogens from H2 and CO2, and with
proper control of environmental conditions, acetate production can be enhanced.
The control strategies include pH, redox potential, periodic depletion of hydrogen
via nitrate addition, and addition of other substances, such as protein, bile salts, or
by varying feed composition variation (Verstraete and Vandevivere 1999).

1.6.2.2 Production of Nisin and Lactic Acid

Nisin is a bacteriocin produced commercially by fermentation using lactic acid bac-
teria (LAB), primarily Lactococcus lactis. Nisin is of considerable interest because of
its increasing use as a natural food preservative against a wide range of gram-positive



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

Chapter 1 Overview of Anaerobic Biotechnology 19

pathogens. Waste streams from soy-processing (soy whey), cheese-processing
(cheese whey), corn-processing, and other food-processing industries serve as
an ideal feedstock for nisin production. These waste streams are nutritionally
rich, containing protein, carbohydrate, phosphorus, and numerous trace elements
needed for the growth of L. lactis. The LAB are also able to produce lactic acid
during anaerobic fermentation.

1.6.3 Waste Treatment

1.6.3.1 Less Energy Requirement

Aerobic treatments are energy-intensive processes for the removal of organic matter,
requiring 0.5–0.75 kWh of aeration energy for every 1 kg of COD removed (van
Haandel and Lettinga 1994). Anaerobic treatments need no air/O2 supply. The
aeration energy requirement is calculated based on the following consideration:

For the removal of 1 kg COD, 0.5–0.75 kg O2 is required during a conventional
aerobic treatment process. The higher end of the range can be explained by the O2

requirement for endogenous respiration. The energy input for the transfer of O2

into liquid for most aerators is in the order of 1 kWh/kg O2.
The aeration energy requirement is:

= 1 kWh

kg O2

× 0.5–0.75 kg O2

kg COD

= 0.5–0.75 kWh/kg COD

The reader should bear in mind that the use of anaerobic treatment provides a
net financial gain through energy generation from methane gas, as well as savings
realized through the elimination of energy inputs required for aeration. The energy
balance between anaerobic and aerobic treatment processes is shown in Box 1.3.

1.6.3.2 Less Biomass (Sludge) Generation

Aerobic wastewater treatment process, especially activated sludge process, generates
considerable amounts of sludge. Biological oxidation of every kilogram of soluble
BOD produces 0.5 kg of sludge as depicted in Fig. 1.5. The cost of treatment
and disposal of sludge accounts for 30–60% of the total operational costs in a
conventional activated sludge process.

Anaerobic treatment processes, on the other hand, utilize more than 90% of the
biodegradable organic matter (COD) for methane production, with only 10% or
less converted to biomass, as illustrated in Fig. 1.6.



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

20 Anaerobic Biotechnology for Bioenergy Production

Sludge production in an anaerobic process, as depicted in Figs 1.5 and 1.6, is
<20% of the aerobic treatment process. Furthermore, the anaerobic sludge is well
stabilized and needs no further treatment other than dewatering for final disposal.

Box 1.3

Compare the energy balance between aerobic and anaerobic processes for

treating a food-processing wastewater with the following characteristics:

Wastewater flow rate: 10 MGD (∼37.85 m3/day)

Wastewater soluble chemical oxygen demand: 10,000 mg/L

Influent temperature: 20◦C

The anaerobic reactor will be operated under mesophilic condition (35◦C).

Anaerobic process:

(a) Energy generation from methane gas

Methane yield = 0.35 m3/kg COD at STP

COD loading rate = 10,000 mg/L (10−6 kg/10−3 m3) × 37.85 m3/day

= 378.5 kg COD/day

Total methane generation = 0.35 m3/kg COD × 378.5 kg COD/day

= 132.5 m3/day

The net heating energy content of methane = 35,846 kJ/m3 (at STP)

Thus, the total net energy content of methane = 35,862 kJ/m3

× 132.5 m3/day

= 4.75 × 106 kJ/day

(b) Energy need for temperature increase from 20 to 35◦C

Heat energy needed = 37,850 kg/day × ((35–20)◦C) × (4,200 J/kg ◦C)

= 2.38 ×106 kJ/day

Aerobic process:

Aeration energy requirement = (0.75 kWh/kg COD) × (3,600 s/h)

× (378.5 kg COD/day) = 1.02 ×106 kJ/day

Energy Anaerobic Treatment Aerobic Treatment

Methane gas (kJ/day) 4.75 ×106 —

Energy for reactor heating (kJ/day) −2.38 ×106 —

Aeration energy (kJ/day) — −1.02 ×106

Note : Anaerobic treatment provides a net energy gain, whereas aerobic pro-

cess requires energy input. If the costs of sludge handling, treatment, and

disposal are included in this calculation, anaerobic process will result even

higher net energy gain.



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

Chapter 1 Overview of Anaerobic Biotechnology 21

Soluble BOD
1 kg

CO2 + H2O

0.5 kg

New biomass
0.5 kg

Aerobic
process

Fig. 1.5. Fate of organic matter in an aerobic process.

1.6.3.3 Less Nutrients (N and P) Requirement

Owing to the lower biomass synthesis rate during the anaerobic process, the nutrient
requirements are considerably lower, with the anaerobic process requiring just 20%
of the nutrients required for the aerobic process.

1.6.3.4 Higher Volumetric Organic Loading Rate

A higher organic loading rate is not recommended for aerobic treatment processes
primarily due to the following:

1. Limited O2 supply/transfer rate, especially in fixed-film reactors, such as a trick-
ling filter and a rotating biological contactor.

2. Limitation related to the maintenance of high biomass concentrations due to
poor settleability, especially in the activated sludge process.

Anaerobic treatment processes are not limited by O2 transfer capability, and
extremely high concentrations of biomass can be maintained in high-rate reactors
such as UASB, anaerobic filters, and expanded/fluidized bed reactors. Therefore,
loading rates 10–20 times higher for anaerobic treatment processes are possible.
The completely mixed anaerobic digesters are the exception in this case, where a
maximum concentration of solid/biomass in the reactor is governed by the adequate
mixing requirement.

1.6.3.5 Space Considerations

Since a relatively high biomass concentration is maintained in an anaerobic system
compared to an aerobic one, large volumetric organic loading rates can be applied.

Biodegradable COD
1 kg

CH4 gas
>0.9 kg

New biomass
<0.1 kg

Anaerobic
process

Fig. 1.6. Fate of organic matter in an anaerobic process.



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

22 Anaerobic Biotechnology for Bioenergy Production

The application of a higher loading rate, therefore, requires a smaller reactor vol-
ume, reducing land requirements for the anaerobic treatment units.

1.6.3.6 Ability to Reduce Concentrations of Refractory Organics

With proper acclimation, many of the previously identified refractory organics
such as carbon tetrachloride, chloroform, trichloroethane, tetrachloroethane, and
polychlorinated biphenyl have been successfully transformed to a lower chlorine
functionality by anaerobic microorganisms. These byproducts can then be fur-
ther degraded by aerobic bacteria to nontoxic end products (Petersen and Samual
1998).

1.6.3.7 Odor Control

Anaerobic treatment largely proceeds in a closed reactor to avoid oxygen contact
with the anaerobic biomass and to collect the produced biogas. This prevents the
emanation of malodorous compounds, especially hydrogen sulfide.

1.7 Limitations of Anaerobic Process

Although the anaerobic process has many inherent benefits as reported earlier, it is
not a panacea for the treatment of all types of wastewaters. Some of the limitations
of anaerobic treatment system are outlined here.

1.7.1 Long Start-Up Time

Low sludge yield is deemed one of the major advantages of anaerobic treatment
systems. The flip side is that low sludge yields require longer start-up times to attain
a given biomass concentration. Start-up times can be reduced by maintaining a
higher biomass inventory during the reactor start-up.

1.7.2 Long Recovery Time

If an anaerobic treatment system is subjected to disturbances, due to either biomass
washout, toxic substances, or shock loading, it may take a longer time for the system
to return to the normal operating condition. However, the extent of such effect
could be alleviated by using high-rate anaerobic reactors, such as UASB, anaerobic
filter, anaerobic membrane bioreactor (AnMBR), and anaerobic sequential batch
reactor, which maintain relatively high SRTs.



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

Chapter 1 Overview of Anaerobic Biotechnology 23

1.7.3 Specific Nutrients and Trace Metal Requirements

Anaerobic microorganisms have very specific nutrient requirements. Trace amounts
of iron, nickel, and cobalt are essential for optimum growth of methanogens.
Municipal wastewater usually contains sufficient amounts of micronutrients and
trace metals. However, industrial wastewater often lacks such micronutrients and
trace metals, and requires external supplementation. Speece (1996) reported that
failure of many anaerobic reactors prior to the 1970s may have been due to lack of
understanding of the micronutrient requirement of methanogens.

1.7.4 More Susceptible to Changes in Environmental Conditions

Anaerobic microorganisms, especially methanogens, are more prone to changes
in environmental factors such as temperature, pH, and redox potentials. Thus,
treatment of low-temperature wastewater requires heating to bring the tempera-
ture to an optimum level. Wastewater with a low pH or low alkalinity generation
potential, such as dilute wastewater or carbohydrate-rich wastewater, may require
alkalinity supplementation to maintain optimum pH. Moreover, an anaerobic re-
actor operating at the thermophilic temperature is more likely to fail due to changes
in environmental conditions than one operating at a mesophilic condition. It is
important to note that the degree of susceptibility could be reduced by maintaining
a high biomass concentration through the use of high-rate anaerobic reactors.

1.7.5 Treatment of High-Sulfate Wastewater

Anaerobic treatment of high-sulfate wastewater poses considerable challenges to
engineers. The presence of sulfate reduces the methane yield due to substrates (such
as hydrogen and acetate) diversion to sulfate reduction. In addition, methanogens
are inhibited by the presence of sulfide produced by sulfate reducers. The hydro-
gen sulfide also lowers the quality of the biogas as fuel. Finally, hydrogen sulfide
is extremely corrosive gas and produces an objectionable odor. The author has
successfully developed an online sulfide control method for the treatment of such
wastewaters (Khanal and Huang 2006).

1.7.6 Effluent Quality of Treated Wastewater

The minimum substrate concentration (Smin) from which microorganisms are
able to generate energy for their growth and maintenance is much higher for an
anaerobic treatment system than the aerobic one. Owing to this fact, the anaerobic
process may not be able to degrade the organic matter to a level meeting discharge
limits required by many environmental agencies for ultimate disposal. Thus, in



P1: SFK/UKS P2: SFK/UKS QC: SFK/UKS T1: SFK

BLBS011-Khanal 9780813823461 July 7, 2008 20:47

24 Anaerobic Biotechnology for Bioenergy Production

many cases, the anaerobically treated effluent may require posttreatment before
final disposal.

1.7.7 High Protein- and Nitrogen-Containing Wastewater

Proteins are not completely degraded during anaerobic treatment. The partial
degradation of proteins produces amines that impart a foul smell. Little informa-
tion exists on anaerobic degradation of amines (Verstraete and Vandevivere 1999).
Similarly, nitrogen concentrations remain unchanged during anaerobic treatment,
as reducing equivalents necessary for denitrification are removed. Thus, in anaer-
obic treatment, only the forms of nitrogen are changed; that is, organic nitrogen
is simply transformed to inorganic ammonia or ammonium, depending on pH.
However, recent findings suggest that NH4

+ can be anaerobically oxidized to N2

in the presence of NO2
−, as shown by the following biochemical reaction:

NH4
+ + HNO2 → N2 + 2H2O

The above process is commonly referred as anaerobic ammonia ox idation
(ANAMMOX).

1.7.8 Meticulous Attention

A successful operation of an anaerobic treatment system requires careful attention.
Attention is needed especially on the availability of trace metals, nutrients, and
alkalinity; avoidance of toxic chemicals, volatile fatty acids accumulation, shock
loadings, air exposure, and sludge washout; and maintenance of proper environ-
mental conditions, for example, temperature, pH, and ORP. Such attention is quite
often crucial during the start-up phase. Poor attention to these details may lead to
complete failure of anaerobic reactors.